[ srara [ en

GYMSTICK"

FITNESS BENCH

USER MANUAL

IMPORTANT

Read all instructions carefully before using this product. Retain this owner's manual
for future reference. The specifications of this product may vary and are subject to
change without further notice. SYMETICR.Com

e

ope




USER MANUAL | FITNESS BENCH

EEFORE YOU BEGIN

Thank you for choosing Gymstick training equipment. We take great pride in producing this high-
quality product and hope it will make you feel better and enjoy life to the fullest. Please read this
manual in its enterity before beginning to use this product.

IMPORTANT

Read all instructions carefully before using this product.
Retain this owner’'s manual for future reference.

O

WARNING
Read and follow all safety instructions carefully.
Failure to follow safety instructions could result in serious injury.

BEFORE YOU BEGIN
SAFETY INSTRUCTIONS

||

HARDWARE PACKING LIST

&

EXPLODED DRAWING

OVERVIEW & WARNING LABELS
ASSEMBLY

CLEANING & STORAGE
IMPLIED WARRANTY

~
0

IMPORTANT

The specifications of this product may vary and are subject to change without further notice.

N

info@gymstick.com | +358 10 229 3040

['srara [ en

SAFETY INSTRUCTIONS

Basic precautions should always be followed when using this product. In order to ensure safe read
and follow all safety instructions included in this user manual. Failure to do so could result in serious
injury.

10.

11.

12.

13.

14.

15.
6.

17.

18.

O

WARNING

Before using this product, consult your physician first. This is especially important for
individuals over the age of 35 or persons with pre-existing health problems.

This product is not a toy. Keep children and pets away from the device at all times. Do not leave
unattended children in the same room with the device.

Handicapped or disabled persons should not use the device without the presence of a qualified
health care professional or physician.

If the user experiences dizziness, nausea, chest pain, or any other abnormal symptoms, stop the
workout at once. Consult a physician immediately.

Before beginning training, remove all objects within a radius of 2 meters from the device. Do not
place any sharp objects around the device.

Position the device on a clear, level surface away from water and moisture. It is suggested to place
a mat under the unit to help keep the device stable and to protect the floor.

Only use the device for its intended purpose. Do not use any other accessories than the ones
recommended by the manufacturer.

Assemble the device exactly as in the description in this instruction manual.

Check all bolts and other connections before using the device for the first time and ensure that
the device is in good and safe condition.

Hold a routine inspection of the equipment. Pay special attention to components which are the
most susceptible for wear and tear. Any defective components should be replaced immediately
before using the device.

Never operate the device if it is not functioning properly.
This device can be used for only one person’s training at a time.

Do not use abrasive cleaning articles to clean the device. Wipe drops of sweat from the device
immediately after finishing training.

Always wear appropriate workout clothing when exercising. Running or aerobic shoes are also
suggested.

Before exercising, always warm-up your body thoroughly by dynamic stretching our a warm-up
routine.

This device is intended for home use only.
This device must be assembled by adults.

It is the responsibility of the owner to ensure that all users are properly informed as how to use this
product safely.

Maximum weight load 180 kg. Maximum user weight 120kg.

@GYMSTICK™ | www.gymstick.com 3



USER MANUAL | FITNESS BENCH

HARDWARE PACKING LIST

# PART NAME QTY.
1 Frame 1
2 Stabilizer 1
3 Seat Brace 1
4 Backrest Brace 1
5 Seat Frame 2
6 Backrest Frame 2
7 Seat 1
8 Backrest 1
9 Cap 8
10 Pushing 2
11 Round Outer Cap 2
12 Bolt M10 x 170mm 2
13 Bolt M10 x 125mm 1
14 Washer M10 6
15 Lock-Nut M10 3
16 Washer M6 8
17 Bolt M6 x 55mm 8
18 Bolt M8 x 1I5mm 3
19 Washer M8 3
20 Large Washer M10 2
21 Foot 1
4 info@gymstick.com | +358 10 229 3040

['srara [ en

EXPLODED DRAWING

IMPORTANT

Before assembly, please ensure all parts are included in the package.
In case any parts are missing, contact our customer service to resolve the issue.

@GYMSTICK™ | www.gymstick.com



USER MANUAL | FITNESS BENCH

['srara [ en

OVERVIEW ASSEMBLY

Complete each stage in order before advancing on to the next. Assemble with nuts and bolts loose at
first. Tighten all bolts and nuts after completing all assembly steps.

Backrest

STEP 1.

Attach the Frame (1) to the Stabilizer (2) with three M8 x 15mm Bolts (18) and three M8 Washers (19).

Backrest Brace
Seat

Seat Brace

Frame

STEP 2.

Attach the Backrest Frames (6) and Seat Frames (5) to the Frame (1) with one M10 Locknut (15), two
M10 Washers (14), two Large M10 Washers (20), two Bushing (10) and one M10 x 1770mm Bolt (12).
Do not overtighten the Locknut; the Backrest Frames (6) and Seat Frames (5) must pivot easily.

GYMSTICK™

Model No.: STR-FB
Max. weight load : 180 kg
Max. user weight : 120kg
Operating environment:  Home

SN :290523STRFB03029

info@gymstick.com | +358 10 229 3040 @GYMSTICK™ | www.gymstick.com



USER MANUAL | FITNESS BENCH

['srara [ en

ASSEMBLY ASSEMBLY

Orient the two Backrest Frames (6) and the Backrest Brace (4) as shown. Attach the Backrest Brace (4)

to the Backrest Frames (6) with the M10 x 170mm Bolt (12), two M10 Washers (14), and the M10 Locknut
(15). Do not fully tighten the Locknut yet.

Attach the Backrest (8) to the Backrest Frames (6) with four M6 x 55mm Bolts and four M6 Washers
(16); adjust the Backrest to the right position, and then tighten the four Bolts.

Orient the two Seat Frames (5) and the Seat Brace (3) as shown. Attach the Seat Brace (3) to the Seat

Frames (5) with the M10 x 125mm Bolt (13), two M10 Washers (14), and the M10 Locknut (15). Do not fully
tighten the Locknut yet.

IMPORTANT

Now go back over and tight all nuts and bolts!

STEP 4.

Attach the Seat (7) to the Seat Frames (5) with four M6 x 55mm Bolts (17) and four M6 Washers (16);
adjust the seat to the right position, and then tighten the four Bolts.

WARNING
Keep hands and feet away fromm moving parts.
Always make sure that the locking pin is fully inserted into the frame and
the pivot bracket before you exercise.

CLEANING & STORAGE

The device can be cleaned with a soft cloth and mild detergent. Do not use abrasives or solvents on
any parts. Please wipe your perspiration off the device. Please keep the device out of direct sunlight.
Store the device in a clean, warm and dry environment away from children.

info@gymstick.com | +358 10 229 3040 @GYMSTICK™ | www.gymstick.com



USER MANUAL | FITNESS BENCH

IMPLIED WARRANTY

The importer of this product assures that this device is manufactured with high quality materials.
The implied warranty is valid for 1 (one) year, beginning from the date of purchase.

The guarantee is valid for home use.

The warranty applies to the following parts:

- Frame
- All parts included in the original delivery

The warranty does not cover:

- Incorrect installation

- Damage caused externally

- Failure to carry out regular maintenance and servicing
- Improper use and handling of the equipment

- Improper storage of the equipment

- Non-compliance of the operating instructions

- Wear parts and expendable parts

MANUFACTURED FOR

Gymestick International Oy
Ratavartijankatu 1
15170 Lahti, FINLAND

DISCLAIMER

The manufacturer and its associates and partners have no liability, obligation or responsibility to any
person or entity for any loss, damages or adverse consequence alleges to have happened directly or
indirectly as a consequent of this product.

Products marked with these symbols must be disposed of separately from your household waste, as they ®
contain valuable materials which can be recycled. Proper disposal protects the environment and human Q_, § >
health. Your local authority or retailer can provide more information on the matter.

10 info@gymstick.com | +358 10 229 3040



@ GYMSTICK

FITNESS BENCH

KAYTTOOHIJE

®

HUOMIO

Lue kaikki ohjeet huolellisesti ennen taman tuotteen kayttda.
Sailyta tama kayttoohje tulevaa tarvetta varten.




KAYTTOOHIJE | FITNESS BENCH

ENNEN KUIN ALOITAT

Kiitos, etta valitsit Gymstick-tuotteen. Olemme erittain ylpeita taman korkealaatuisen tuotteen
valmistamisesta ja toivomme, etta se saa sinut tuntemaan olosi paremmaksi ja nauttimaan elamasta
taysilla. Lue tama kasikirja kokonaisuudessaan ennen tuotteen kayttda.

HUOMIO

Lue kaikki ohjeet huolellisesti ennen taman tuotteen kayttoa.
Sailyta tama kayttoohje tulevaa tarvetta varten.

O

VAROITUS
Lue kaikki turvallisuusohjeet huolellisesti ja noudata niita.
Turvaohjeiden noudattamatta jattaminen voi johtaa vakavaan loukkaantumiseen.

ENNEN KUIN ALOITAT
TURVALLISUUSOHJEET
OSAT KOKOAMISEEN
RAJAYTYSKUVA

YLEISKUVA & VAROITUSTARRAT

KOKOAMISOHJEET v 4
PUHDISTUS & SAILYTYS 9

HUOMIO

Tuotteen tekniset tiedot voivat vaihdella ja niita voidaan muuttaa ilman erillista ilmoitusta.

N

info@gymstick.com | +358 10 229 3040

['srara [ i

TURVALLISUUSOHIJEET

Perusvarotoimia tulee aina noudattaa tata laitetta kaytettaessa. Turvallisuuden varmistamiseksi lue ja
noudata kaikkia tahan kayttéoppaaseen sisaltyvia turvallisuusohjeita. Jos nain ei tehda, seurauksena

voi olla vakava loukkaantuminen.

VAROITUS

Ennen kuin kaytat tata tuotetta, ota ensin yhteytta laakariisi. Tama on erityisen tarkeaa yli
35-vuotiaille henkiloille tai henkilbille, joilla on aiempia terveysongelmia.

1. Tama tuote ei ole lelu. Pida lapset ja lemmikkieldimet aina poissa laitteen luota. Al4 jata lapsi ilman
valvontaa samaan huoneeseen laitteen kanssa.

2. Liikuntarajoitteiset eivat saa kayttaa konetta ilman patevan terveydenhuollon ammattilaisen tai
laakarin lasnaoloa.

3. Jos kayttaja kokee huimausta, pahoinvointia, rintakipua tai muita epanormaaleja oireita, lopeta
harjoittelu heti. Ota valittomasti yhteys laakariin.

4. Ennen kuin aloitat harjoittelun, poista kaikki esineet 2 metrin sateella laitteesta. Ald aseta teravia
esineita laitteen ymparille.

5. Aseta laite vapaalle, tasaiselle alustalle pois vedesta ja kosteudesta. Laitteen alle on suositeltavaa
sijoittaa matto, joka auttaa pitamaan laitteen vakaana ja suojaamaan lattiaa.

6. Kayta laitetta vain sen suunniteltuun kayttdtarkoitukseen.
7. Kokoa laite tasmalleen taman kayttoohjeen kuvauksen mukaisesti.

Tarkista kaikki pultit ja muut liitannat ennen laitteen ensimmaista kayttokertaa ja varmista, etta se
on hyvassa ja turvallisessa kunnossa.

9. Suorita laitteen rutiinitarkastus. Kiinnita erityista huomiota komponentteihin, jotka ovat kaikkein
herkimpia kulumiselle. Kaikki vialliset osat on vaihdettava valittomasti ennen laitteen kayttda.

10. Al3 koskaan kayta laitetta, jos se ei toimi kunnolla.

1. Tata laitetta voi kayttaa vain yhden henkilén harjoitteluun kerrallaan.

12. Ald kdyta hankaavia puhdistusvéalineita laitteen puhdistamiseen. Pyyhi hikipisarat laitteesta heti
harjoittelun paatyttya.

13. Kayta aina sopivia treenivaatteita harjoituksen aikana. Myds juoksu- tai treenikenkien kaytté on
suositeltavaa.

14. Ennen harjoittelua, lammita aina vartalosi perusteellisesti dynaamisella venytyksella tai
[@mmittelyrutiinilla.

15. Tama laite on tarkoitettu kotikayttoon.
16. Aikuisten tulee koota tama laite.

17. Omistajan vastuulla on varmistaa, etta kaikille kayttajille on tiedotettu asianmukaisesti taman
tuotteen turvallisesta kaytdsta.

18. Laitteen maksimikuorma on 180 kg. Maksimikayttajapaino on 120kg.

@GYMSTICK™ | www.gymstick.com 3



KAYTTOOHIJE | FITNESS BENCH

OSAT KOKOAMISEEN

# OSANIMI KPL.
1 Runko 1
2 Tukijalka 1
3 Istuimen tukivarsi 1
4 Selkanojan tukivarsi 1
5 Istuimen runkoputki 2
6 Selkanojan runkoputki 2
7 Istuin 1
8 Selkanoja 1
9 Paatytulppa 8
10 Holkki 2
1 Pydrea paatytulppa 2
12 Pultti M10 x 170mm 2
13 Pultti M10 x 125mm 1
14 Aluslevy M10 6
15 Lukkomutteri M10 3
16 Aluslevy M6 8
17 Pultti M6 x 55mm 8
18 Pultti M8 x 15mm 3
19 Aluslevy M8 3
20 Iso aluslevy M10 2
21 Jalkatalla 1
4 info@gymstick.com | +358 10 229 3040

['srara [ i

RAJAYTYSKUVA

Ennen kokoamista varmista, etta kaikki osat sisaltyvat pakkaukseen.

TARKEAA

Jos jokin osa puuttuu, ota yhteytta asiakaspalveluumme ongelman ratkaisemiseksi.

@GYMSTICK™ | www.gymstick.com



KAYTTOOHIJE | FITNESS BENCH

YLEISKUVA

Selkanoja

Istuin

Istuimen tukivarsi

Selkanojan tukivarsi

Runko

GYMSTICK™

Model No.: STR-FB
Max. weight load : 180 kg
Max. user weight : 120kg

Operating environment:  Home
SN : 290523STRFB03029

info@gymstick.com | +358 10 229 3040

['srara [ i

KOKOAMISOHJEET

Suorita kaikki vaiheet valmiiksi ennen seuraavaan siirtymista. Asenna ensin pulttien ja muttereiden
ollessa loysalla. Kirista kaikki pultit ja mutterit kun olet saanut kaikki asennusvaiheet valmiiksi.

VAIHE 1.

Kiinnita runko (1) tukijalkaan (2) kolmella M8x15mm pultilla (18), kayta valissa M8 valilevyja (19).

VAIHE 2.

Kiinnita selkanojan runkoputket ( 6) ja istuimen runkoputket (5) runkoon (1) yhdella M10 lukko-

mutterilla (15), kahdella M10 alusvevylla (14), kahdella isolla M10 aluslevylla (20), kahdella holkilla (10)
ja yhdelld M10 x 1770mm pultilla (12). Al kirista liikaa, jotta penkkia pystyy saatamaan.

@GYMSTICK™ | www.gymstick.com



KAYTTOOHIJE | FITNESS BENCH STR-FB ﬂ

KOKOAMISOHJIEET KOKOAMISOHIEET

Aseta selkanojan runkoputket (6) ja selkanojan tukivarsi (4) kuten kuvassa ja kiinnita M10 x 1770mm Kiinnita selkanoja (8) selkanojan runkoputkiin (6) neljalla M6 x 55mm pultilla, kayta M6 aluslevyja (16).
pultilla (12), kahdella M10 aluslevylla (14) ja M10 lukkomutterilla (15). Ala kirista lopullisesti viela. Aseta selkanoja oikeaan asentoonsa ja kirista kaikki nelja pulttia.

Aseta istuimen runkoputket (5) ja istuimen tukivarsi (3) kuten kuvassa ja kiinnita M10 x 125mm pultilla
(13), kahdella M10 aluslewylld (14) ja M10 lukkomutterilla(15). Ala kirista lopullisesti viela.

TARKEAA

Kirista lopuksi huolellisesti kaikki pultit ja mutterit!

VAIHE 4.

Kiinnita istuin (7) istuimen runkoputkiin (5) neljalla M6 x 55mm pultilla(17), kayta M6 aluslevyja (16)
valissa. Aseta istuin oikeaan asentoon ja kirista kaikki nelja pulttia. &

7 VAROITUS
Varo jattamasta kasia tai jalkoja liikkuvien osien valiin.
Muista lukita seka penkki etta selkanoja aina paikoilleen ennen
harjoittelun aloittamista.

PUHDISTUS & SAILYTYS

Laitteen voi puhdistaa pehmeall3 liinalla ja miedolla puhdistusaineella. Ald kayta hiovia aineita tai
liuottimia. Pyyhi hikitahrat laitteesta kayttokerran jalkeen. Pida laite poissa suorasta auringonvalosta.

Sailyta kuivassa, lampimassa ja kuivassa tilassa, poissa lasten ulottuvilta.

8 info@gymstick.com | +358 10 229 3040 @GYMSTICK™ | www.gymstick.com 9



KAYTTOOHIJE | FITNESS BENCH

TAKUU

Taman tuotteen maahantuoja vakuuttaa, etta tama laite on valmistettu korkealaatuisista
materiaaleista. Takuu on voimassa 1 (yksi) vuoden ostopaivasta alkaen.

Takuu on voimassa kotikaytdssa.

Takuu koskee seuraavia osia:

- Runko
- Kaikki osat jotka sisaltyvat alkuperaiseen toimitukseen

Takuu ei kata:

- Vaara asennus

- Ulkoisesti aiheutuneet vauriot

- Saanndllisen huollon ja huollon laiminlydnti
- Laitteen vaara kaytto ja kasittely

- Laitteen vaara sailytys

- Kayttbohjeiden noudattamatta jattaminen
- Kuluvat osat

VALMISTUTTAJA

Gymestick International Oy
Ratavartijankatu 1
15170 Lahti, FINLAND

VASTUUVAPAUS

Valmistuttajalla ja sen yhteistydkumppaneilla ei ole vastuuta tai velvollisuutta kenellekaan henkilolle
tai taholle mistaan menetyksista, vahingoista tai haitallisista seurauksista, joiden vaitetaan
tapahtuneen suoraan tai epasuorasti taman tuotteen seurauksena.

Nailla symboleilla merkityt tuotteet on havitettava erillaan kotitalousjatteesta, koska ne sisaltavat arvokkaita ®
materiaaleja, jotka voidaan kierrattaa. Asianmukainen havittdminen suojelee ymparistda ja ihmisten Q—I § >
terveytta. Paikallinen viranomainen tai jalleenmyyja voi antaa lisatietoja asiasta.

10 info@gymstick.com | +358 10 229 3040



@ GYMSTICK

FITNESS BENCH

ANVANDARMANUAL

®

VIKTIG

Las alla instruktioner noggrant innan du anvander denna produkt.
Spara den har bruksanvisningen for framtida referens.




ANVANDARMANUAL | FITNESS BENCH

INNAN DU BORJIAR

Tack for att du valt Gymstick traningsutrustning. Vi ar mycket stolta 6ver att producera denna
hogkvalitativa produkt och hoppas att den kommer att f4 dig att ma battre och njuta av livet till fullo.
Las den har bruksanvisningen i dess helhet innan du bérjar anvanda denna produkt.

VIKTIG

Las alla instruktioner noggrant innan du anvander denna produkt.
Spara den har bruksanvisningen for framtida referens.

O

VARNING
Las och folj alla sakerhetsinstruktioner noggrant.
Underlatenhet att folja sakerhetsinstruktionerna kan leda till allvarliga skador.

INNAN DU BORJAR
SAKERHETSINSTRUKTIONER

||

HARDVARA PACKLISTA a
SPRANGSKISS 5

OVERSIKT & VARNINGSETIKETT
MONTERINGSINSTRUKTIONER

RENGORING & FORVARING
GARANTI

~
0

VIKTIG

Specifikationerna for denna produkt kan variera och kan andras utan foregaende meddelande.

N

info@gymstick.com | +358 10 229 3040

['srara [ se

SAKERHETSINSTRUKTIONER

Grundlaggande forsiktighetsatgarder bor alltid foljas nar du anvander denna maskin. For att
sakerstalla sdker Las och folj alla sdkerhetsinstruktioner som ingar i denna bruksanvisning.
Underldtenhet att gora det kan resultera i allvarliga skador.

10.

.

12.

13.
14.

15.
6.
17.

18.

O

VARNING

Innan du anvander denna produkt, radfrdga din lakare forst. Detta ar sarskilt viktigt for
personer dver 35 ar eller personer med redan existerande halsoproblem.

Denna produkt ar inte en leksak. Hall alltid barn och husdjur borta frdn maskinen. Lamna inte
obevakade barn i samma rum som maskinen.

Handikappade eller handikappade personer bor inte anvanda maskinen utan narvaro av en
kvalificerad sjukvardspersonal eller ldkare.

Om anvandaren upplever yrsel, illamaende, brostsmartor eller andra onormala symtom, avbryt
traningen omedelbart. Kontakta omedelbart en Iakare.

Innan du borjar trana, ta bort alla foremal inom en radie av 2 meter fran maskinen. Placera inga
vassa foremal runt maskinen.

Placera maskinen pa en klar, jamn yta borta fran vatten och fukt. Det rekommenderas att placera
en matta under enheten for att halla maskinen stabil och for att skydda golvet.

Anvand endast maskinen for dess avsedda andamal enligt beskrivningen i denna bruksanvisning.
Montera maskinen exakt som i beskrivningen i denna bruksanvisning.

Kontrollera alla bultar och andra anslutningar innan du anvander maskinen for forsta gdngen och
se till att maskinen ar i gott och sakert skick.

Hall en rutininspektion av utrustningen. Var sarskilt uppmarksam pa komponenter som ar mest
kansliga for slitage. Eventuella defekta komponenter ska bytas ut omedelbart innan maskinen
anvands.

Anvand aldrig maskinen om den inte fungerar som den ska.
Denna maskin kan endast anvandas for en persons traning at gangen.

Anvand inte slipande rengoéringsartiklar for att rengéra maskinen. Torka av svettdroppar fran
maskinen direkt efter avslutad traning.

Bar alltid lampliga traningsklader nar du tranar. Lop- eller traningsskor rekommenderas ocksa.

Innan du tranar, varm alltid upp din kropp ordentligt genom att dynamisk stretcha var
uppvarmningsrutin.

Denna maskin ar avsedd for hemmabruk.
Denna maskin maste monteras av vuxna.

Det ar agarens ansvar att se till att alla anvandare ar korrekt informerade om hur man anvander
denna produkt pa ett sakert satt.

Max vikt belastning 180 kg. Max anvandarvikt 120kg.

@GYMSTICK™ | www.gymstick.com 3



ANVANDARMANUAL | FITNESS BENCH

IiARDVARA PACKLISTA ﬂ’RANGSKISS

# DELNAMN ST.
1 Basram 1
2 Stédben 1
3 Satens stddben 1
4 Ryggstdds stdédben 1
5 Satram 2
6 Ryggstddram 2
7 Sate 1
8 Ryggstdd 1
9 Andkapa 8
10 Mellanlagg 2
1 Rund dndkéapa 2
12 Bult M10 x 1770mm 2
13 Bult M10 x 125mm 1
14 Bricka M10 6
15 Lasmutter M10 3
16 Bricka M6 8
17 Bult M6 x 55mm 8
18 Bult M8 x 15mm 3
19 Bricka M8 3
20 Stor bricka M10 2
21 Fotplatta 1

..................................................................................................................................... VIKTIC

Innan montering, se till att alla delar ingar i paketet.
Om nagra delar saknas, kontakta var kundtjanst for att |6sa problemet.

4 info@gymstick.com | +358 10 229 3040 @GYMSTICK™ | www.gymstick.com 5



ANVANDARMANUAL | FITNESS BENCH

['srara [ se

QVERSIKT A_JON TERINGSINSTRUKTIONER

Slutfér varje steg i ordning innan du gar vidare till ndsta. Montera med muttrar och bultar 16sa forst.
Dra at alla bultar och muttrar efter att ha slutfort alla monteringssteg.

Ryggstdd

STEG 1.

Montera basramet (1) till stodbenet (2) med tre stycken M8x15mm skruver (18), anvand bricka M8 (19) i
Ryggstdds stodben mellan.

Sate

Satens stodben

Basram

STEG 2.

Montera ryggstdédramerna (6) och satramerna (5) till basramet (1) med en M10 nyloc mutter (15),

tva M10 brickor (14), med tva stora M10 brickor (20), tva bussning (10) och en M10 x 170mm bult(12).
Fastskruva inte for hart eftersom banken skall vara justerbar.

GYMSTICK™

Model No.: STR-FB
Max. weight load :
Max. user weight :
Operating environment:  Home

SN :290523STRFB03029

info@gymstick.com | +358 10 229 3040 @GYMSTICK™ | www.gymstick.com



ANVANDARMANUAL | FITNESS BENCH STR-FB E

MONTERINGSINSTRUKTIONER MONTERINGSINSTRUKTIONER

Stalla ryggstdédramerna (6) och stod (4) som visat i bilden. Montera med M10 x 170mm bult (12), tva Montera ryggstddet ( 8) till ryggstodramerna (6) med fyra M6 x 55mm bultrar M6 brickor (16) i mellan.
M10 brickor (14) och M10 nyloc mutter(15). Kontrollera for att inte fastskruva for hart. Stalla satramerna Stalla i ratt position och tata ordentligt alla fyra bultrar.
(5) och stod (3) som visat i bilden

Montera med M10 x 125mm Bult (13), tvd M10 brickor (14) och M10 nyloc mutter(15).Kontrollera for att
inte fastskruva for hart.

VIKTIG

Dra at alla skruvar och bultar innan anvandning

STEG 4.

Montera satet (7) till sateramerna (5) med fyra M6 x 55mm bultrar (17) M6 brickor (16) i mellan. Tata
odentligt alla fyra bultrar.

7 VARNING
Var forsiktig nar du anvander banken att hander och fétter inte hamnar mellan justerbara delar.
Kontrollera att ryggstoden och sittsen ar ordentligt i sitt plats innan du borjar trana.

R_Encékmc & FORVARING

Den maskinen kan rengdras med en mjuk trasa och milt rengdringsmedel. Anvand inte slipande ytor
eller l6sningsmedel. Torka av svett fran maskinen efter varje anvandning. Hall maskinen undan fran

direkt solljus. Forvara maskinen i en ren och torr miljé och hall den undan fran barn.

8 info@gymstick.com | +358 10 229 3040 @GYMSTICK™ | www.gymstick.com 9



ANVANDARMANUAL | FITNESS BENCH

GARANTI

Importdren av denna produkt férsakrar att denna enhet ar tillverkad av hogkvalitativa material.
Garantin galler i1 (ett) ar frdn och med inkdpsdatum.

Garantin galler for hemmabruk.

Garantin géller for féljande delar:

- Ram
- Alla delar ingar i originalleveransen

Garantin tacker inte:

- Felaktig installation

- Skador orsakade externt

- Underlatenhet att utfora regelbundet underhall och service
- Felaktig anvandning och hantering av utrustningen

- Felaktig forvaring av utrustningen

- Underlatenhet att folja bruksanvisnin
- Slitdelar

TILLVERKAD FOR

Gymestick International Oy
Ratavartijankatu 1
15170 Lahti, FINLAND

ANSVARSBEFRIELSE

Tillverkaren och dess medarbetare och partners har inget ansvar, skyldighet eller ansvar gentemot
nagon person eller enhet for forluster, skador eller negativa konsekvenser som pastas ha intraffat
direkt eller indirekt som en féljd av denna produkt.

Produkter markta med dessa symboler maste kasseras separat fran ditt hushallsavfall, eftersom de
innehaller vardefullt material som kan atervinnas. Korrekt avfallshantering skyddar miljén och ménniskors Q—I § >
hélsa. Din lokala myndighet eller aterforsaljare kan ge mer information om arendet.

10 info@gymstick.com | +358 10 229 3040



	STR-FB Fitness Bench_Manual EN
	STR-FB Fitness Bench_Manual FI
	STR-FB Fitness Bench_Manual SE

